
NAVAL HEALTH CLINIC CHERRY POINT FORMULARY  
Updated March, 2012 

 
Important information regarding product availability and dispensing limitations : 

 This formulary lists medications that are currently available at the Naval Health Clinic Cherry Point. Changes to 
this list or guidelines may be made without prior notice. For update, or any questions concerning a specific medication or 
prescription, please contact the pharmacy department at 466-0252 or 466-0254.  
 

Time limitations and quantity restrictions:   
 Prescriptions for Schedule II (C-II) medications cannot be filled after 30 days from the date written at the Naval 

Health Clinic. Federal DEA law prohibits refills. Quantity is limited to a 30-day supply except for ADHD therapy. 
Prescriptions for ADHD therapy may be written for up to a 90-day supply.  

 Prescriptions written for Schedule III-V (CIII-V) medications expire 6 months from the date written, after which 
they cannot be filled or refilled.  

 Prescriptions written for non-controlled medications expire one year from the date written, after which they 
cannot be filled or refilled. Quantity is limited to a 90-day supply and 3 refills (depending on product availability) for most 
maintenance medications. 

 Non-formulary products are restricted to Naval Health Clinic staff providers with appropriate justification. Navy Regulations prohibit military 
providers from rewriting civilian prescriptions. Non-formulary prescriptions are referred to mail order or retail sources (see notes below).  

 Telephone prescriptions will not be accepted. Photocopy of prescription and fax will also not be accepted. By Navy Regulation, “Take as directed,” in 
most circumstances, is not considered adequate instruction and should be avoided.  

 All products subject to quantity limitations based on average consumption, unless specified by provider (i.e. topical products, inhalers, ophthalmic and 
otic products, etc.). Individual products may be restricted to a 30 day supply per patient. 

 

Refill Policy: 
 There is a mandatory Refill Call-In process. The Call-In refill number is (252) 466-0570. 
 Walk up refills will not be honored. 
 Refills not picked up within 10 working days will be returned to stock, and you will need to call the pharmacy for a refill again. 
 Refills take 2 to 4 business days to process, during any holiday season this process may take longer due to a larger demand for refills. 

 

ID Card and Medication Dispensing Policy: 
 Your DOD issued ID card is required when picking up any medication. 
 For dependents 17 years old and younger the parent, sponsor, or legal guardian may pick-up the medication(s) with their own ID card. 
 For dependents 18 years and up you must have a prescription pick-up authorization form properly filled out and present it to the technician at the 

window.  
 You may also go to our Patient Administration department to have a form scanned into our system so you will not need to carry any paperwork with 

you. *Please note that you will need the individual’s signature on that form.* 
 
 

If you have any questions, feel free to consult the Naval Health Clinic Homepage at http://www.med.navy.mil/sites/cpoint/Pages/default.aspx. Or if you would like to 
look a medication up and see if it is offered on our formulary you can go to http://online.epocrates.com and search for it after selecting our formulary in the drop-down 
box. 
 
*Controlled schedule III-V medication 
** Controlled schedule II medication
 
ANALGESICS 

Drug Name Strength & Dosage Form 
Acetaminophen 325mg tablet; 80mg CH; 100mg/mL drop; 

160/5mL elixir; 120mg, 325mg, 650mg 
suppository 

Aspirin 325mg EC, 81mg EC tablet 
B&O supp** 30mg, 60mg suppository 
Codeine** 30mg tablet 
Darvocet-N-100* 100mg/650mg tablet 
Fentanyl** 25mg, 50mg, 75, 100mg patch 
Fioricet N/A 
Fiorinal* N/A 
Hydromorphone** 2mg tablet 
Ibuprofen 200mg, 400mg, 600mg, 800mg tablet; 100mg/5ml 

suspension 
Indomethacin 25mg capsule 
Lortab* 5/500mg, 7.5/650mg tablet; 7.5/500mg/15ml 

elixir 
Mefenamic Acid 250mg capsule 
Meloxicam 7.5mg, 15mg tablet 
Meperidine** 50mg tablet 
Methadone** 5mg, 10mg tablet 
Morphine** 15mg, 30mg, 60mg ER tablet, 15mg IR tablet 
Naproxen 500mg tablet 
Percocet** 5mg/325mg tablet 
Piroxicam 20mg capsule 
Salsalate 750mg tablet 
Tramadol 50mg tablet 
Tylenol #3* 30mg/300mg tablet; 120mg/12mg/5mL elixir  
Vicodin * 5mg/500mg tablet 

 
 
 

 
 
 
ANTI-CONVULSANT 

Drug Name Strength & Dosage Form 
Carbamazepine 100mg, 200mg chewable tablet; 100mg/5mL 

suspension 
Clonazepam* 0.5mg, 1mg tablet 
Divalproex 250mg, 500mg EC tablet; 250mg, 500mg ER 

tablet; 125mg sprinkle capsule 
Gabapentin 100mg, 300mg, 400mg, 600mg, 800mg tablet 
Phenobarbital* 15mg, 30mg tablet; 20mg/5mL solution 
Dilantin (Brand Only) 100mg capsule, 50mg tablet 125mg/5mL solution 
Primidone 250mg tablet 
Topirimate 25mg, 50mg, 100mg tablet 
Valproic Acid 250mg/5mL solution 

 
ANTI-EMETICS  

Drug Name Strength & Dosage Form 
Dimenhydrinate 50mg tablet 
Meclizine 25mg tablet 
Prochlorperazine 5mg tablet; 25mg suppository 
Promethazine 25mg tablet; 12.5mg, 25mg suppository; 

6.25mg/5mL 
 
ANTI-GOUT 

Drug Name Strength & Dosage Form 
Allopurinol 100mg, 300mg tablet 
Colchicine 0.6mg tablet 
Probenecid 500mg tablet 

 
 
 
 

http://www.med.navy.mil/sites/cpoint/Pages/default.aspx�
http://online.epocrates.com/�


ANTI-INFECTIVES 
Drug Name Strength & Dosage Form 
Antibacterials   
Amoxicillin 250mg, 500mg capsule; 250mg/5mL, 

400mg/5mL suspension 
Ampicillin 250mg capsule 
Augmentin 250mg, 500mg, 875mg; 400mg/5mL, 

600mg/5mL ES suspension 
Azithromycin 250mg, 500mg tablet; 100mg/5mL, 200mg/5mL 

suspension;1gm powder 
Cefdinir 125mg/5mL, 250mg/5mL suspension 
Cefprozil 125mg/5mL, 250/5mL suspension 
Cefuroxime 250mg tablet, 250mg/5mL suspension 
Cephalexin 250mg, 500mg capsule; 250mg/5mL suspension 
Ciprofloxacin 250mg, 500mg, 750mg tablet 
Clindamycin 150mg capsule, 75mg/5mL suspension 
Co-trimoxazole 400mg/80mg, 800mg/160mg tablet; 

200mg/40mg/5mL suspension 
Dicloxacillin 250mg, 500mg capsule 
Doxycycline 100mg tablet 
EES Suspension 200mg/5ml suspension; 400mg tablet 
Erythromycin 250mg tablet 
Levofloxacin 500mg, 750mg tablet 
Minocycline 50mg capsule 
Pediazole 200mg/600mg/5mL suspension 
Penicillin VK 250mg, 500mg tablet; 250mg/5mL suspension 
Tetracycline 250mg capsule 
Moxifloxacin 400mg tablet 
  
 
Antifungals 

 

Fluconazole 100mg, 150mg tablet 
Griseofulvin 250mg tablet; 125mg/5mL suspension 
Ketoconazole 200mg tablet 
Nystatin 100,000 units/5mL suspension 
  
Antivirals  
Acyclovir 200mg capsule; 800mg tablet; 200mg/5mL syrup 
Amantadine 100mg capsule; 50mg/5mL syrup 
  
Miscellaneous   
Chloroquine 500mg tablet 
Ethambutol 400mg tablet 
Isoniazid 100mg, 300mg tablet; 50mg/5mL syrup 
Hydroxychloroquine 200mg tablet 
Mebendazole 100mg tablet 
Metronidazole 500mg tablet 
Neomycin 500mg tablet 
Nitrofurantoin 50mg, 100mg capsule; 25mg/5mL suspension 
Phenazopyridine 100mg tablet 
Primaquine 26.3mg tablet 
Pyrazinamide 500mg tablet 
Rifampin 300mg capsule 

 
ANTI-MIGRAINE 

Drug Name Strength & Dosage Form 
Cafergot 1mg/100mg tablet 
Rizatriptan 5mg, 10mg dissent tablet 
Sumatriptan 25mg,50mg, 100mg tablet, 6mg/1mL injection 
Topiramate 25mg, 50mg, 100mg tablet 

 
ANTI-PARKINSON 

Drug Name Strength & Dosage Form 
Benztropine 1mg tablet 
Sinemet 10mg/100mg, 25mg/100mg, 25mg/250mg tablet; 

25mg/100mg, 50mg/200mg CR tablet 
Trihexyphenidyl 2mg tablet 

 
CARDIOVASCULAR 

Drug Name Strength & Dosage Form 
ACE Inhibitors / Receptor 
Antagonists 

 

Amlodipine 2.5mg, 5mg, 10mg tablet 
Amlodipine/Benazepril 2.5mg/10mg, 5mg/10mg, 5mg/20mg, 

10mg/20mg, 5mg/40mg, 10mg/40mg tablet 
Benazepril 5mg, 10mg, 20mg, 40mg tablet 

Candesartan 4mg, 8mg, 16mg, 32mg tablet 
Candesartan HCT 10mg/12.5mg, 32mg/12.5mg tablet 
Captopril 25mg,50mg tablet 
Lisinopril 5mg, 10mg, 20mg, 40mg tablet 
Lisinopril / HCTZ 10mg/12.5mg, 20mg/12.5mg, 20mg/25mg 

tablet 
Losartan 25mg, 50mg, 100mg tablet 
Losartan/HCTZ 50mg/12.5mg, 100mg/12.5mg, 

100mg/25mg tablet 
Micardis HCT 40mg/12.5mg, 80mg/12.5mg, 80mg/25mg 

tablet 
Telmisartan 20mg, 40mg, 80mg tablet 
Valsartan 40mg, 80mg, 160mg, 320mg tablet 
Valsartan/Hydrochlorothiazide 40mg/12.5mg, 80mg/12.5mg, 

160mg/12.5mg, 320mg/12.5mg, 
160mg/25mg, 320mg/25mg tablet 

  
Anti-arrhythmics  
Amiodarone 200mg tablet 
  
Beta-blockers  
Atenolol 25mg, 50mg, 100mg tablet 
Carvedilol 3.125mg, 6.25mg, 12.5mg, 25mg tablet 
Labetalol 100mg, 200mg tablet 
Metoprolol Tartrate 
(Lopressor) 

50mg, 100mg tablet 

Metoprolol Succinate (Toprol 
XL) 

50mg, 100mg, 200mg ER tablet 

Propranolol 10mg, 20mg, 40mg, 80mg capsule; 60mg, 
80mg, 120mg, 160mg LA capsule 

  
Calcium Channel Blockers  
Diltiazem 60mg tablet; 120mg, 180mg, 240mg, 300mg 

XR tablet 
Felodipine 2.5mg, 5mg, 10mg tablet 
Nifedipine 10mg capsule; 30mg, 60mg, 90mg ER tablet 
Verapamil 80mg tablet; 180mg, 240mg ER tablet 
  
Diuretics   
Acetazolamide 250mg tablet 
Amiloride / HCTZ 5/50mg tablet 
Bumetanide 0.5mg tablet 
Chlorthalidone 50mg tablet 
Furosemide 20mg, 40mg tablet; 10mg/ml solution 
Hydrochlorothiazide 12.5mg capsule, 25mg, 50mg tablet 
Maxzide 50mg/75mg tablet 
Spironolactone 25mg tablet 
  
Nitrates  
Isosorbide Dinitrate 5mg, 10mg, 40mg tablet 
Isosorbide Mononitrate 20mg tablet; 30mg, 60mg, 120mg ER tablet 
Nitroglycerin SL 0.3mg, 0.4mg, 0.6mg, SL tablet 
Nitroglycerin 2% ointment 
Nitroglycerin Patch 0.1mg/hr,  0.2mg/hr, 0.4mg/hr patches 
  
Miscellaneous   
Clonidine 0.1mg, 0.2mg tablet 
Lanoxin (Brand Only) 0.125mg, 0.25mg tablet 
Hydralazine 10mg, 25mg  tablet 
Methyldopa 250mg, 500mg tablet 
Prazosin 1mg, 2mg, 5mg capsule 
Quinidine sulfate 300mg XR tablet 
Terazosin 1mg, 2mg, 5mg, 10mg capsule 

 
CHEMOTHERAPEUTIC 

Drug Name Strength & Dosage Form 
Azathioprine 50mg tablet 
Fluorouracil 5% Cream 
Hydroxyurea 500mg capsule 
Megestrol 40mg tablet 
Mercaptopurine 50mg tablet 
Methotrexate 2.5mg tablet 
Tamoxifen 10mg tablet 

 
 
 



COUGH AND COLD 
Drug Name Strength & Dosage Form 
Antihistamines  
Cetirizine 10mg tablet; 1mg/ml syrup 
Chlorpheniramine 4mg tablet; 2mg/5ml syrup 
Cyproheptadine 4mg tablet; 2mg/5ml syrup 
Diphenhydramine 25mg, 50mg capsule; 12.5mg/5mL 

elixir 
Fexofenadine 30mg, 60mg, 180mg tablet 
Hydroxyzine 10mg, 25mg tablet; 10mg/5mL syrup 
Loratadine 10mg tablet 
Promethazine 6.25mg/5mL syrup 
  
Decongestants  
Pseudoephedrine 30mg, 60mg tablet; 30mg/5mL syrup 
  
Combination  
Actifed 30mg/1.25mg/5ml syrup 
Pseudoephedrine/Guaifenesin 60mg/600mg tablet 
Robitussin AC 100mg/10mg/5ml syrup 
Robitussin DM 100mg/10mg/5ml syrup 
Guaifenesin / Dextromethorphan 600mg/30mg tablets 
  
Expectorants  
Guaifenesin 100mg/5ml syrup, 600mg tablet 
  
Miscellaneous   
Benzonatate 100mg caplets 

 
 
DERM/TOPICALS 

Drug Name Strength & Dosage Form 
Acne preps  
Adapalene 0.1% gel 
Benzoyl peroxide 5%, 10% gel 
Tretinoin (patients must be <35 
years) 

0.025%, 0.05%, 0.1% cream; 
0.025%, 0.01% gel 

  
Anti-bacterial/anti-infectives   
Bacitracin Ointment N/A 
Clindamycin 1% soln. 
Erythromycin 2% soln. 
Mupirocin 2% ointment 
Triple Antibiotic Ointment 
  
Anti-fungals   
Clotrimazole 1% soln.; vaginal cream, topical 

cream 
Gentian Violet 1% soln. 
Ketoconazole 2% cream 
Mycolog II cream 
Nystatin cream, ointment 
Terconazole 0.4%  cream 
Tolnaftate 1% powder; soln.; cream 
  
Anti-parasitics  
Permethrin 1% rinse, 5% cream 
  
Psoriasis agents  
Selenium 2.5% shampoo 
  
Rectal preps  
Anusol Suppository 
Anusol HC 25mg suppository 
Dibucaine 1% oint  
Hydrocortisone rectal 2.5% cream 
Epifoam 1% 
Proctofoam HC 1% 
  
Steroids   
Desonide 0.05% cream 
Fluocinonide 0.05% cream, ointment, gel 
Hydrocortisone 0.5%, 1% cream, ointment; 2.5% 

cream 
Hydrocortisone valerate 0.2% cream 
Triamcinolone 0.1% dental paste 

Triamcinolone 0.025%, 0.1%, 0.5% cream; 0.025%, 
0.1%, 0.5% ointment, 0.1% aerosol 

  
Moisturizers   
Absorbase 454gm, 107gm 
Lanolin hydrous 28gm 
Urea lotion 10% N/A 
White Petrolatum N/A 
  
Miscellaneous Topicals   
Aluminum Chloride 20% solution 
Aluminum Sulfate/Calcium Acetate N/A 
Calamine lotion N/A 
Cetaphil cleanser N/A 
Lidocaine 5% ointment ; 2% jelly 
Pediatric Protective Cream 1:1:1 Zinc Oxide, Hydrocrtisone 

Cream, Clotrimazole 30gm 
Pimecrolimus 1% cream 
Podofilox 0.5%  gel, solution 
Salicylic Acid 17% solution 
Silver sulfadiazine 1% cream 
Witch hazel / Glycerin Tucks pads 
Zinc oxide ointment 20% ointment 30gm 
Gentian Violet 1% solution 
Chlorhexidine Gluconate 4% solution 

 
GASTROINTESTINAL 

Drug Name Strength & Dosage Form 
Antacids  
Maalox Max 355mL Suspension 
Alumina, magnesia, simethicone Suspension 
  
Anti-diarrheals   
Diphenoxylate* 2.5mg/0.025mg tablet 
Loperamide 2mg capsule 
  
Anti-inflammatory (Bowel)  
Sulfasalazine 500mg tablet 
  
Antispasmodics/Anticholinergics  
Dicyclomine 10mg capsule; 20mg tablet; 10mg/5ml 

syrup 
Donnatal tab; elixir 
Glycopyrrolate 1mg tablet 
  
Laxatives/bowel prep  
Bisacodyl 5mg tablet; 10mg suppository 
Polyethylene Glycol 3350 NF 119gm, 255gm, GoLytely 
Docusate sodium 100mg caplet, 20mg/5ml solution 
Fleet enema adult  
Fleet Phospho-Soda  
Glycercin adult, pediatric suppository 
Lactulose 10gm/15ml solution 
Magnesium Citrate  
Milk of Magnesia  
Mineral Oil  
Psyllium powder  
  
Ulcer/esophagitis   
Cimetidine 400mg tablet 
Omeprazole 20mg capsule 
Esomeprazole 20mg, 40mg capsule 
Ranitidine 150mg tablet; 15mg/ml syrup 
Sucralfate 1gm tablet 
  
Miscellaneous   
Bethanechol 25mg tablet 
Bismuth subsalicylate 262mg tablet; 262mg/5ml suspension 
Metoclopramide 10mg tablet; 5mg/5ml syrup 
Simethicone 80mg chewable tablet; 40mg/0.6ml 

infant dropper 
 
 
 
 
 



DENTAL 
Drug Name Strength & Dosage Form 
Chlorhexidine 16 fl oz. 0.12% 
Viscous Lidocaine 100 mL 2% 
Sodium Fluoride PreviDent gel 1.1% 2oz.; PreviDent 

cream 1.1% 1.8oz. 
Triamcinolone Dental Paste 0.1% 5gm 

 
HEMATOLOGY 

Drug Name Strength & Dosage Form 
Clopidogrel 75mg tablet 
Enoxaparin 30mg/0.3ml, 40mg/0.4ml, 60mg/0.6ml, 

100mg/1ml, 120mg/0.8ml, 150mg/1ml 
subcutaneous injections 

Dipyridamole 25mg, 50mg, 75mg tablet 
Pentoxifylline 400mg tablet 
Phytonadione 5mg tablet 
Warfarin 1mg, 2mg, 2.5mg, 3mg, 5mg, 7.5mg tablet 
Dabigatran 75mg, 150mg capsule 

 
HORMONES/ENDOCRINE 

Drug Name Strength & Dosage Form 
Systemic steroids  
Dexamethasone 0.5mg, 1mg, 4mg tablet; 0.5mg/5ml 

elixir 
Hydrocortisone 5mg tablet 
Methylprednisolone 4mg tablet; dosepak 
Prednisone 1mg, 5mg, 10mg, 20mg tablet; 5mg, 

10mg (6 day and 12 day dosepacks) 
Prednisolone 5mg/5ml, 15mg/5ml syrup 
  
Contraceptives  
Demulen 1mg/35mg, 1mg/50mg tablet 
Levlite tablet 
Jolessa tablet 
LoEstrin FE 1mg/20mg, 1.5mg/30mg tablet 
LoOvral tablet 
Norethindrone 0.35mg tablet 
Norinyl 1mg/35mg, 1mg/50mg tablet 
Nuvaring 3rings/box 
Medroxyprogesterone 150mg injection 
Mircette tablet 
Ortho-Cept tablet 
Ortho-Cyclen tablet 
Ortho-Evra patch 
Ortho-Novum 777 tablet 
Ortho-TriCyclen tablet 
Ortho-TriCyclen Lo tablet 
Triphasil/Tri-Levlin tablet 
Yasmin tablet 
Yaz tablet 
  
Reproductive Hormones   
Androderm 2.5mg, 5mg patches 
Climara 0.025mg/day, 0.0375mg/day, 

0.075mg/day patch 
Clomiphene 50mg tablet 
Conjugated estrogens 0.3mg, 0.45mg, 0.625mg, 0.9mg, 

1.25mg tablet; vaginal cream 
Estradiol 0.5mg, 1mg, 2mg tablet 
Estropipate 0.75mg tablet 
Medroxyprogesterone 2.5mg, 10mg tablet 
Methyltestosterone 10mg capsule 
Prempro 0.625mg/2.5mg, 0.625mg/5mg tablet 
  
Thyroid/Anti-thyroid  
Synthroid (Brand Only) 25mcg, 50mcg, 75mcg, 88mcg, 100mcg, 

112mcg, 125mcg, 137mcg, 150mcg, 
175mcg, 200mcg, 300mcg tablet 

Propylthiouracil 50mg tablet 
Thyroid 65mg tablet 
  
Miscellaneous/ Hormones, Etc  
Alendronate 10mg, 35mg, 70mg tablet 
Methylergonovine 0.2mg tablet 
Raloxifene 60mg tablet 

Ibandronate 150mg tablet (3 tab pack) 
 
HYPOGLYCEMICS  

Drug Name Strength & Dosage Form 
Glimepiride 1mg, 2mg, 4mg tablet 
Glipizide 5mg, 10mg tablet 
Glyburide 2.5mg, 5mg tablet 
Glyburide/Metformin 1.25mg/250mg, 2.5mg/500mg, 

5mg/500mg tablet 
Metformin 500mg, 850mg, 1000mg; XR tab 

500mg, 750mg tablet 
Insulin: Novolin R, NPH, 70/30 10ml vial 
Insulin Glargine (Lantus) 10ml vial 
Insulin Glargine (Lantus Solostar) 5X3ml pens/box 
Insulin Aspart (Novolog) 10ml vial 
Insulin Detemir (Levemir) *10ml vial only 
Pioglitazone 15mg, 30mg, 45mg tablet 
  
Miscellaneous/supplies  
Glucagon Emergency kit N/A 
Precision Xtra Test Strips 50 strips/box 
Insulin syringes 0.5ml, 1ml 
MediSense Thin Lancets 100 lancets/box 
Novofine 30gX8mm Pen Needles 100 needles/box 

 
HYPOLIPIDEMICS  

Drug Name Strength & Dosage Form 
Colestipol 1gm tablet 
Ezetimibe 10mg tablet 
Ezetimibe / Simvastatin 10mg/10mg, 10mg/20mg, 10mg/40mg, 

10mg/80mg tablet 
Gemfibrozil 600mg tablet 
Fenofibrate 48mg, 50mg, 145mg, 160mg tablet 
Niaspan 50mg, 500mg; cap SR 250mg; 500mg, 

750mg, 1000mg tablet 
Pravastatin 10mg, 20mg, 40mg, 80mg tablet 
Simvastatin 5mg, 10mg, 20mg, 40mg, 80mg tablet 

 
MUSCLE RELAXANTS  

Drug Name Strength & Dosage Form 
Baclofen 10mg tablet 
Cyclobenzaprine 10mg tablet 
Methocarbamol 500mg tablet 

 
NASAL PREPS 

Drug Name Strength & Dosage Form 
Azelastine (Astelin) Nasal Spray 
Desmopressin (DDAVP) Nasal Spray 
Fluticasone (Flonase) Nasal Spray 
Mometasone (Nasonex) Nasal Spray 
Oxymetazoline (Afrin) Nasal Spray 
Sodium Chloride 0.65% Nasal Spray 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



OPHTHALMICS 
Drug Name Strength & Dosage Form 
Anesthetics  
Tetracaine 0.5% Ophthalmic Soultion 
  
Anti-infectives  
Azithromycin 1% Ophthalmic Solution 
Ciprofloxacin 3% Ophthalmic Soultion 
Bacitracin Ophthalmic Ointment 
Bacitracin, Polymyxin B Ophthalmic Ointment 
Blephamide Ophthalmic Ointment, Suspension 
Erythromycin 0.5% Ophthalmic Ointment 
Gentamicin 0.3% Ophthalmic Ointment, Solution 
Maxitrol Ophthalmic Suspension 
Neosporin Ophthalmic Ointment, Solution 
Polytrim Ophthalmic Solution 
Sulfacetamide 10% Ophthalmic Ointment, Solution 
Tobradex Ophthalmic Suspension 
Tobramycin Ophthalmic Solution 
  
Anti-viral  
Trifluridine 1% Ophthalmic Solution 
  
Allergy & Cold  
Naphcon A Ophthalmic Solution 
Olopatadine Ophthalmic Solution 
  
Anti-Glaucoma   
Apraclonidine 0.5% Ophthalmic Solution 
Betaxolol 0.25%, 0.5% Ophthalmic Suspension 
Brimonidine 0.15% Ophthalmic Solution 
Dorzolamide 2% Ophthalmic Solution 
Dorzolamide/Timolol Ophthalmic Solution 
Latanoprost 0.005% Ophthalmic Solution 
Levobunolol 0.25%, 0.5% Ophthalmic Solution 
Pilocarpine 0.5%, 1%, 2%, 4% Ophthalmic 

Solution; 4% gel 
Timolol 0.25%, 0.5% Ophthalmic Solution 
Timoptic XE Gel forming 0.25%, 0.5% Ophthalmic 

Solution 
  
Mydriatics  
Atropine 1% Ophthalmic Solution 
Cyclopentolate 1%, 2% Ophthalmic Solution 
Dipivefrin 0.1% Ophthalmic Solution 
Homatropine Hydrobromide 5% Ophthalmic Solution 
Phenylephrine 2.5%, 10% Ophthalmic Solution 
Scopolamine 0.25% Ophthalmic Solution 
Tropicamide 1% Ophthalmic Solution 
  
Steroids/NSAIDS   
Diclofenac 0.1% Ophthalmic Solution 
Fluorometholone (FML) 0.1% Ophthalmic Ointment, Suspension 
Prednisolone 0.12%, 1% Ophthalmic Suspension 
  
Wetting/Lubricants  
Artificial Tears Ophthalmic Solution 
LacriLube Ophthalmic Ointment 
Refresh Tears Ophthalmic Solution 
Sodium Chloride 5% Ophthalmic Solution 

 
OTIC 

Drug Name Strength & Dosage Form 
Auralgan Otic Solution 
Acetic acid 2% Otic Solution 
Carbamide peroxide Otic Solution 
Cortisporin Otic Soultion, Suspension 
VoSol HC Otic Soultion 

 
PSYCHOTHERAPEUTIC 

Drug Name Strength & Dosage Form 
Antidepressants  
Amitriptyline 10mg, 25mg, 50mg tablet 
Bupropion SR 100mg, 150mg, 200mg tablet 
Bupropion XL 150mg, 300mg tablet 
Citalopram 20mg, 40mg tablet 

Desipramine 25mg, 50mg tablet 
Doxepin 10mg, 25mg, 50mg capsule 
Fluoxetine 10mg, 20mg capsule 
Imipramine HCL 10mg, 25mg tablet 
Nortriptyline 10mg,  25mg capsule 
Paroxetine 10mg, 20mg, 30mg, 40mg tablet 
Sertraline 50mg, 100mg tablet 
Trazodone 50mg, 100mg tablet 
Venlafaxine 37.5mg, 75mg, 150mg tablet & XR capsule 
  
Antipsychotics  
Chlorpromazine 25mg, 50mg tablet 
Haloperidol 1mg, 2mg, 5mg, 10mg tablet 
Quetiapine 25mg, 50mg tablet 
Quetiapine XR 50mg, 150mg, 200mg, 300mg, 400mg XR 

tablet 
Risperidone 0.25mg, 0.5mg, 1mg, 2mg tablet 
Thioridazine 10mg, 25mg tablet 
  
Anxiolytics  
*Alprazolam 0.5mg, 1mg tablet 
Buspirone 5mg, 10mg, 15mg tablet 
*Clorazepate dipotassium 7.5mg tablet 
*Chlordiazepoxide 10mg capsule 
*Diazepam 5mg tablet 
*Lorazepam 0.5mg, 1mg tablet 
  
Sedative / Hypnotics   
*Temazepam 15mg, 30mg capsule 
*Zolpidem 10mg tablet 
  
Miscellaneous   
Donepezil 5mg, 10mg tablet 
Lithium carbonate 300mg capsule 

 
PSYCHOSTIMULANTS  

Drug Name Strength & Dosage Form 
**Adderall XR 5mg, 10mg, 15mg, 20mg, 25mg, 30mg XR 

capsules 
**Dextroamphetamine 5mg tablet; 10mg SR capsule 
**Metadate CD 10mg, 20mg, 30mg, 40mg, 50mg, 60mg 

tablet 
**Methylphenidate (Ritalin) 5mg, 10mg tablet; (Concerta) 

18mg, 27mg, 36mg, 54 mg SR tablet 
 
RESPIRATORY 

Drug Name Strength & Dosage Form 
Inhalation  
Advair Diskus 100mcg/50mcg, 250mcg/50mcg, 

500mcg/50mcg Diskus Inhaler 
Albuterol 0.5% inhalation solution; 0.083% unit 

dose nebulizers; HFA MDI 
Budesonide 0.25/2ml, 0.5/2ml nebulizer solution 
Combivent MDI 
Cromolyn Sodium 20mg/2ml vials (30/box) 
Fluticasone HFA 44mcg, 110mcg, 220mcg MDI 
Fluticasone Diskus 50mcg, 100mcg, 250mcg MDI 
Ipratropium 0.02% Nebulizer Solution, MDI 
Tiotroprium 18mcg Capsules 
Salmeterol (Serevent) Diskus 50mcg Diskus Inhaler 
Sodium Chloride 3ml Nebulizer Solution 0.9% 
  
Miscellaneous   
AeroChamber / BreatheRite 
Spacer 

N/A 

Spacer w/Mask Infant, Small, Medium 
Albuterol 2mg/5ml Syrup 
Montelukast 4mg, 5mg Chewable tablet; 5mg, 10mg 

tablet 
Terbutaline 2.5mg, 5mg tablet 
Theophylline CR 300mg, 400mg tablet 
Zafirlukast 10mg, 20mg tablet 

 
 
 
 



UROLOGICS  
Drug Name Strength & Dosage Form 
Alfuzosin 10mg tablet 
Finasteride 5mg tablet 
Oxybutynin 5mg tablet; 5mg, 10mg, 15mg XL tablet; 

5mg/5ml solution 
Tolterodine 2mg, 4mg LA capsule 

 
VAGINAL 

Drug Name Strength & Dosage Form 
Acid Jelly 85gm Tube w/ Applicator 
Conjugated Estrogens (Premarin) 0.625 mg Combination package 
Clindamycin 2% Vaginal Cream 
Clotrimazole 1% Vaginal Cream 
Metronidazole 0.75% Vaginal Gel 
Terconazole 0.4% Vaginal Cream 

 
VITAMINS/SUPPLEMENTS 

Drug Name Strength & Dosage Form 
Calcium Carbonate (OS-Cal+D) 500mg/200IU tablets 
Ferrous Sulfate 325mg tablet; 220mg/5ml elixir; 

15mg/0.6ml drops 
Folic Acid 1mg tablet 
Mag-OX 400mg tablet 
Multivitamin Tablets, Pediatric Drops 
Multivitamin w/Fluoride (Poly 
Vitamin Drops) 

Pediatric Drops 

Multivitamin w/Iron (Poly Vitamin 
Drops w/FE) 

Pediatric Drops 

Potassium Cl (KLOR-CON) 10mEq tablet; 20mEq/15ml elixir  
Potassium Citrate (Uricit K) 1080mg (10mEq) tablet 
Prenatal vitamin w/1mg folic acid Tablet 
Sodium Fluoride drops  
Vitamin B-1 (Thiamin) 100mg tablet 
Vitamin B-6 (Pyridoxine) 50mg tablet 
Vitamin B-12 (Cyanocobalamin) 1mg/ml injection 
Vitamin C (Ascorbic Acid) 500mg tablet 
Vitamin E 400IU caplet 

 
MISCELLANEOUS  

Drug Name Strength & Dosage Form 
EpiPen, EpiPen Jr Injection 
Disulfiram 250mg tablet 
Ipecac Syrup N/A 
Sodium Citrate Unit Dose 
Sodium Polystyrene Sulfonate Suspension 
Sildenafil 25mg, 50mg, 100mg tablet 
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